
 
City of Monticello, Iowa 

www.ci.monticello.ia.us 
Posted on February 3, 2022 at 9:00 a.m. 

Monticello City Council Meeting February 7, 2022 @ 5:00 p.m.  
NOTE: Public Hearing will be held at 6 PM  

Monticello Renaissance Center, 220 E. 1st Street, Monticello, Iowa 
 
Mayor:  Dave Goedken  Staff:  
City Council:    City Administrator:       Russell Farnum 
At Large: Wayne Peach  City Clerk/Treas.:      Sally Hinrichsen 
At Large: Brenda Hanken  Police Chief:       Britt Smith 
Ward #1: Scott Brighton  City Engineer:       Patrick Schwickerath 
Ward #2: Candy Langerman Public Works Dir.:      Nick Kahler 
Ward #3: Chris Lux  Water/Wastewater Sup.:  Jim Tjaden 
Ward #4: Tom Yeoman  Park & Rec Director:      Jacob Oswald 
[...]

D
 P
IP

E
 S

H
E

E
T
S
 -
 W

A
T

E
R
 M

A
IN

1
A

D
D

E
N

D
U

M
 

N
O
. 

1
1
1
/
1
5

A
J

B

ON THE EXISTING SANITARY SEWER

20 LF OF CASING PIPE CENTERED1

A
J

B
IT

C
 

N
O
. 

1
1

8"8"8"8"8"8"

SEPARATION VIA PIPE DEFLECTION

MAINTAIN MINIMUM 6" OF VERTICAL 

PROPOSED 8" SANITARY, C900

1

1

1

1

1

1

1

1

1

1

1

1

1

1 1

1

1

1

1

1

1

1

11

0
1
/
1
2
/
2
2

ELEV=823.76

BEND

8"

LEGEND

IMPROVEMENTS
PROPOSED PAVEMENT 

WATERMAIN, TRENCHED, 8"
9.

8.
7.

6.

5.
4.
3.
2.

1.

CONTRACTOR TO MAINTAIN WATER SERVICE AT ALL TIMES.
DURING CONSTRUCTION AS THEY NEED TO BE REPLACED.
NOTIFY THE CITY IF LEAD WATER SERVICES ARE DISCOVERED 
ALL PROFILE ELEVATIONS LISTED ARE TOP OF PIPE.
ENGINEER.
TO FIT ADJACENT TO PROPOSED UTILITIES. COORDINATE WITH
ADJUST PLACEMENT OF HYDRANT ASSEMBLY AS NECESSARY
CROSSINGS.
PROFILES BETWEEN WATER MAIN AND SEWER PIPE 
MAINTAIN VERTICAL SEPARATION AS SHOWN IN THE 
CONTRACTOR TO DEFLECT WATER MAIN AS NECESSARY.
ALL DIP WATER MAIN IS TO INCLUDE NITRILE GASKETS.
ADJACENT SANITARY AND STORM NOT SHOWN ON PROFILE.
(ELEVATIONS UNKNOWN AND NOT SHOWN ON THE PROFILE).
UTILITY SERVICE LINES CROSS PROPOSED INFRASTRUCTURE
COMMUNICATION, OVERHEAD ELECTRIC LINES, AND OTHER

NOTES:

0 20

FEET

EXISTING GRADE

CONNECT TO EXISTING
8"X4" REDUCER

HYDRANT ASSEMBLY

CONNECT TO EXISTING
8"X4" REDUCER
8" GATE VALVE

EXISTING GRADE

EXISTING GRADE

8X4 REDUCER
CONNECT TO EXISTING

PROTECT EXISTING SIDEWALK

PROTECT EXISTING SIDEWALK
SIDEWALK
PROTECT EXISTING 

8"X8" TEE

8" GATE VALVE
8" GATE VALVE

8"X8" TEE

CONNECT TO EXISTING

8" GATE VALVE

8" GATE VALVE

8"X8" TEE

ADD 8 SY OF FULL DEPTH PATCH

PATCH
FULL DEPTH 
ADD 9 SY OF 

REVISED WATER MAIN ALIGNMENT

MANHOLE LABEL: EX1, B06-80 MANHOLE LABEL: EX2, B06-90



The City of Monticello, Iowa 
 

IN THE NAME AND BY THE AUTHORITY OF THE CITY OF MONTICELLO, IOWA 
 

RESOLUTION #  
 

Approving Change Order #1 in the amount of $16,576.00, submitted by Pirc-Tobin 
Construction, Inc. related to the 2021 East 7th Street Utility Improvements Project 

 
 

WHEREAS, Pirc-Tobin Construction, Inc. is contracted with the City to 
complete the 2021 East 7th Street Utility Improvements Project, and 

 
WHEREAS, Pirc-Tobin Construction, Inc. has submitted Change Order #1 tied 

to the installation of manhole fixtures within a portion of the 
project scope in the amount of $16,576.00, and 

 
 WHEREAS, The City Engineer has reviewed the proposed Change Order #1 

and recommends that it be approved by the City Council. 
 

NOW THEREFORE, BE IT RESOLVED that the City Council of Monticello, 
Iowa does hereby approve Change Order #1 submitted by Pirc-Tobin Construction, Inc. 
related to the 2021 East 7th Street Utility Improvements Project t in the amount of 
$16,576.00. 
 

IN THE TESTIMONY WHEREOF, I have hereunto 
subscribed my name and caused the Great Seal for the City of 
Monticello, Iowa to be affixed.  Done this 7th day of February, 
2022. 
 
      
David Goedken, Mayor   

 
Attest: 
 
_________________________________ 
Sally Hinrichsen, City Clerk 



 
 

Communication Page 
 
 

 
 
  
 
 

 
 
 
 
 
 
 
 

 

Agenda Item: #8 - 16  
Agenda Date: 2/07/2022 
 

Agenda Items Description:   Reports 

Type of Action Requested:  Motion; Resolution; Ordinance; Reports; Public Hearing; Closed Session 

Attachments & Enclosures: 
 

Fiscal Impact: 
Budget Line Item:  
Budget Summary: 
Expenditure: 
Revenue:  

  
  
   
 

  

  

 

 

City Council Meeting 
Prep. Date: 2/1/2021 
Preparer: Sally Hinrichsen 
 



 
 

Communication Page 
 
 

 
 
 
  
 

 
 
 
 
 
 
 
Synopsis: As part of the SRF environmental review process, a public hearing to allow concerned folks 
to come forward with any worries about the potential environmental impact of the project is required. 
Since it’s a federally-required hearing, the public notice needed to be published in a local paper at least 
30-days in advance of the hearing, which was published on December 29, 2021. 
 
Background Information: The City was notified on January 11, 2021, that the State Revolving Fund 
has been approved the Planning and Design application in the amount not to exceed $595,000 for 
sewer system improvements planning & design. The City will be added to the State Revolving Loan 
Intended Use Plan project list for approval on March 16, 2021. Once approved, the City can request 
reimbursement of costs incurred for the planning and design of the Sewer Plant upgrade project on or 
about March 19, 2021. 
 
Prior to receiving reimbursement for disbursements, City is required to hold a public hearing on the 
proposed new debt. Dorsey & Whitney will coordinate activity and legal proceedings necessary to 
enable the City to authorize the Planning & Design Loan, as required by state law.  
 
Staff Recommendation:  Staff recommend that the Mayor open the Public Hearing on design and 
environmental information related to the proposed improvements to the City’s wastewater treatment 
system/water supply system. Council should consider any and all comments moving forward. 
 

Agenda Item: # 17 
Agenda Date: 2/07/2022 
 

Agenda Items Description:   Public Hearing on design and environmental information related to the proposed 
improvements to the City’s wastewater treatment system/water supply system 
 

Type of Action Requested:  Motion; Resolution; Ordinance; Report; Public Hearing; Closed Session 

Attachments & Enclosures: 
 

Fiscal Impact: 
Budget Line Item:  
Budget Summary: 
Expenditure: 
Revenue:  

  
  
  
 

 

  

 

 

City Council Meeting 
Prep. Date: 2/03/2022 
Preparer: Sally Hinrichsen 
 



PUBLIC HEARING NOTICE 
 
 
The City of Monticello will be holding a Public Hearing to review an application for a State Revolving 
Fund (SRF) loan and to make available to the public the contents of an environmental information document 
and the City’s project plan.  These documents include design and environmental information related to the 
proposed improvements to the City’s wastewater treatment system. 
 
The proposed project involves the construction of a new activated sludge mechanical treatment plant 
followed by UV disinfection, construction of a new rotary biosolids dewatering press and storage, gray 
water distribution system, upsizing influent pumps, adding an effluent pumping station and the demolition 
of the existing trickling filter treatment plant.    
 
The purpose of this Public Hearing is to inform area residents of the community of Monticello of this 
proposed action, discuss the actual cost and user fees associated with this project, and to address citizen’s 
concerns, if any, with the plan. 
 
The Public Hearing location and time are as follows: 
 
 February 7, 2022 – 6:00 p.m. 
 Monticello Renaissance Center 
 220 East First Street 
 Monticello, Iowa 52310 
 
All interested persons are encouraged to attend this hearing.  Written comments on this proposal may also 
be submitted prior to the hearing.  Questions regarding this hearing or the availability of documentation 
may be directed to the City Clerk’s Office at 319-465-3577. 
                
 



 

 
5005 BOWLING STREET SW | SUITE A | CEDAR RAPIDS, IA 52404-5070 

P: 319-362-9394 l F: 319-362-9448 l SNYDER-ASSOCIATES.COM 
 

\\gemini\volume\projects\2020\120.1109.08\design\memo_dnr_60percsubmittal..docm 

Memorandum 

 
To: Terry Kirschenman, P.E., Iowa DNR 

 

Date: 1/6/2022 

 

From: Nick Eisenbacher, P.E., Snyder & Associates 

 

CC: City of Monticello 

 

RE: Iowa DNR 60% Review Design Submittal – Monticello WWTP 

 

Design Hydraulic Capacity 

The existing lift station pumps are being upgraded to the approved Peak Hourly Wet Weather 

design flow of 5.18 mgd with the largest unit out of service.  All flows will pass through the 

existing mechanical bar screen and grit removal system.  After flows have passed through the 

grit removal system flows will go through a new splitter structure.  The splitter structure is 

designed to divide flows between the Aero-Mod plant and the flow equalization basin.  Flows up 

to 2.59 mgd will go through the main treatment plant while flows above this mark will go to the 

equalization basin.  When flows are less than 2.59 mgd through the plant, flows from the 

equalization basin can be brought back to the head of the plant through an existing gravity pipe 

and manual valve.  UV disinfection follows the activated sludge treatment process and final 

effluent is discharged to the receiving stream.  During periods of time where the receiving stream 

is experiencing high water there is an effluent pump station that will allow the plant to 

continuous operate.  Flows will be manually diverted to the pump station.   

 

Treatment Plant Hydraulic Design Criteria 

• ADW = 0.70 mgd 

• AWW (30-day) = 1.25 mgd 

• MWW =   2.59 mgd 

• PHWW = 5.148 mgd 

 

Facility Reliability Class I 

The stream use designation for Maquoketa River that the treatment outfalls to is classified as a 

Class A1 water.  Per DNR Wastewater Design Standards 14.5.1, the Monticello Wastewater 

Treatment Facility is required to establish reliability in accordance with Reliability Class I, due 

to the Class A recreational use designation. 

 

 



60% Design Memo 

January 6, 2022 

Page 2 of 2 

 

\\gemini\volume\projects\2020\120.1109.08\design\memo_dnr_60percsubmittal..docm 

Unit Process Reliability 

As required by the DNR Wastewater Design Standards 14.5.2, the Monticello Wastewater 

Treatment Facility is required to establish reliability in accordance with Unit Process Reliability 

Criteria B.  There are sufficient aeration basins such that with the largest out of service the 

remaining will have 50% capacity.  The final clarifiers have be design such that with the largest 

on out of service the remaining units will have 75% capacity.  Sludge storages will be provided 

using a new sludge holding tank.  The UV disinfection system has been designed that with the 

largest out of service the remaining unit will have 50% capacity.     

   

Power Source Reliability 

Per DNR Wastewater Design Standards 14.5.3, Facility Reliability Class I indicates that the 

power source must be sufficient to operate all vital components, during peak wastewater flow 

conditions, together with critical lighting and ventilation.  These vital components include those 

associated with flow, treatment, pumping, metering and disinfection.  As such, the Monticello 

Wastewater Treatment Facility will have an emergency power generator on-site for providing 

emergency power generator to the vital components.   

 

Disinfection Reliability 

Due to the requirement for disinfection between March 15th and November 15th, the ultraviolet 

disinfection equipment will be designed and installed as required by DNR Wastewater Design 

Standards 20.11. 

 

 

 

 

  



  INVESTING IN IOWA’S WATER 
  www.iowasrf.com 

Why You Should Read This:  The document below reviews the environmental impact likely 
from a project. This project is planned to be federally funded through your tax dollars; 
therefore, you are entitled to take part in its review. If you have concerns about the 
environmental impact of this project, raise them now. We encourage public input in this 
decision making process. 

 

 
IOWA STATE REVOLVING FUND 

ENVIRONMENTAL INFORMATION DOCUMENT 
 
PROJECT IDENTIFICATION 
 
Applicant: City of Monticello SRF Number: CS1921009 01 
County: Jones Iowa DNR Project Number: W2018-0419A 
State: Iowa 
 
COMMUNITY DESCRIPTION 
 

Location:  The City of Monticello is located in Jones County, Iowa approximately 38 
northeast miles of Cedar Rapids, Iowa and 75 miles northwest of Davenport, Iowa. 
 
Population:  The population of Monticello according to the 2010 US Census was 3,796. The 
design population equivalent for the year 2040 is 4,528. 
 
Current Waste Treatment:  The existing trickling filter was constructed during the 1940s 
along with the screening equipment, grit removal and pumping facilities, and one the 
primary clarifiers. Another primary clarifier, a final clarifier and the anaerobic sludge 
digester were added in 1970. In 1988, the media within the trickling filter was replaced and 
a second final clarifier and UV disinfection system were added. The aluminum dome was 
added and the screen was replaced in 1994. In 1999 the grit removal equipment was 
replaced and in 2010 the UV equipment was replaced. The sludge holding lagoon was 
constructed in 1980 and a 2.7 flow equalization lagoon was constructed in the early 2000s.  

 
PROJECT DESCRIPTION 
 

Purpose:  The purpose of this project is to make improvements to the wastewater 
treatment facilities to meet the effluent limits and nutrient reduction requirements 
outlined by the Iowa Department of Natural Resources National Pollution Discharge 
Elimination System (NPDES) Permit and to enhance their reliability, increase capacity 



EID Page 2 City of Monticello CS1921009 01 

  INVESTING IN IOWA’S WATER 
  www.iowasrf.com 

and to replace obsolete system to safely and reliably operate the City of Monticello’s 
wastewater system for the next 20 years. 
 
Proposed Improvements:  The proposed project includes replacing the existing trickling 
filter activated sludge treatment plant with an extended aerated activated sludge 
treatment system, replacing existing sludge processing equipment with new sludge 
dewatering belt filter press and sludge hold building. New activated sludge extended 
aeration WWTP including: aero-mod tanks (200’Lx135’Wx16’D), sludge storage 
(145’Lx140’W), blower’s building (30’Lx40’W), UV building (30’Lx20’W), various 
underground piping, and the removal of several existing tanks. The proposed project 
may also include bringing city water into the site. Currently, the City water main ends 
just east of Riverview Court. If it is brought to the site it would be installed within the 
ROW and down the WWTP access road. A site sketch with the three possible water main 
routes is attached. The proposed project will disturb an estimated 6.0 acres of the total 
36.40 acres land in the proposed project area. 

 
Receiving Stream:  The treated wastewater from the proposed facility will discharge to 
Maquoketa River, tributary to the Mississippi River. The Maquoketa River is classified as 
designation of A-1, B(WW-1) which means primary contact recreation uses.  

 
ALTERNATIVES CONSIDERED 
 

Alternatives Considered:  Three wastewater treatment plant system alternatives were 
considered to meet the effluent limits outlined in the City’s NPDES Permit: Activated 
Sludge (extended aeration), Sequencing batch Reactor (SBR), and an Oxidation Ditch. 
 
Reasons for Selection of Proposed Alternative:  The activated sludge (extended aeration) 
process is the preferred alternative for meeting the biological treatment needs for the City 
as it will allow the City to have flexibility in treatment in order to optimize the treatment 
process to achieve the goals of the nutrient reduction strategy.   
 
The project site was selected for the availability of land, proximity to existing 
infrastructure, engineering criteria, capital cost, operational costs and considerations, as 
well as minimization of the impacts to the environment. 
 

MEASURES TAKEN TO ASSESS IMPACT 
 

Coordination and Documentation with Other Agencies and Special Interest Groups:  
The following Federal, state and local agencies were asked to comment on the proposed 
project to better assess the potential impact to the environment: 

U.S. Army Corps of Engineers 
U.S. Fish and Wildlife Service 
State Historical Society of Iowa (State Historical Preservation Office) 



EID Page 3 City of Monticello CS1921009 01 

  INVESTING IN IOWA’S WATER 
  www.iowasrf.com 

Iowa DNR Conservation and Recreation Division 
Iowa DNR Water Resources Section 
Citizen Band Potawatomi Indian Tribe 
Flandreau Santee Sioux 
Ho-Chunk Nation 
Iowa Tribe of Kansas and Nebraska 
Iowa Tribe of Oklahoma 